VERMONT BUSINESS ROUNDTABLE

Cleaner Water for the 21st Century:
Environmental and Economic
Wastewater Imperatives

1991




VERMONT BUSINESS ROUNDTABLE

Cleaner Water for the 21st Century:
Environmental and Economic
Wastewater Imperatives

1991




Established in 1987, the Vermont Business Roundtable is a non-partisan organization dedicated to helping Vermont achieve
long-term public policy objectives worthy of its citizens. Composed of the principal officers of 136 Vermont companies repre-
senting geographic diversity and all major sectors of the economy, the Roundtable is committed to achieving a healthy economy
and preserving Vermont's unique quality of life.

Copyright 1991 Vermont Business Roundtable
[...]
the most critical in terms of future job cre-
ation, affordable housing, economic devel-
opment, and preserving the state’s unique
environmental quality. :

In early 1989, the committee began a
study of the wastewater management in
the state. The subcommittee set out to ex-
amine current wastewater capacity, rules
and regulations affecting wastewater man-
agement, and new technologies that might
enhance wastewater management strate-
gies. Input was sought from a broad
group of experts from both the private
and public sectors, including engineers,
hydrogeologists, lawyers, consultants,
agency personnel, and state and municipal
leaders.

Based on the research, the study
group established policy recommenda-
tions regarding wastewater capacity, regu-
lations, and technology, which are con-
tained in this report. It is the Vermont
Business Roundtable’s intention that these
findings provide the basis for ongoing dia-
logue between the private and public sec-
tors seeking solutions to the compelling
problems and issues—environmental, so-
cial, political, and economic—raised by
the study.

How wastewater is
managed is a critical
element in the pursuit of
clean, bealthy water
in our state.

As the population of the
state grows, wastewater
management practices must
be evaluated and actions
must be taken to ensure that
the capacity to provide safe
water for consumption and
recreation is maintained.

WaSTEWATER STuDY Propcr 4 1



'; cycle the waste w1thout posmg undue "

o health or envrmmnemal risks.

use for a vanety of recreanonal com-

_ mercial, and mumc:pal purposes By

statute, the Vermont leglslamre has es-

tablished three classes of public waters:

Class A waters, which are suitable for
pubhc drinking water supply; Class B
- waters, which are sqxtablefor Swim-.

0 :“.supply, énd kClass < Watel thch afe

(other Class C uses '

‘Leve]s of treatment; Pmmary treat-

. mentis the first and someﬁmes only

treatment provided in a wastewater

 treatment facility. Primary treatmentre-
~ moves a substantial amount of the sus-
pended matter in wastewater but litle
. _ornone of the coﬂc;dal and d;ssolved

‘matter L

o wastewater—cozmne‘cml ir dustnal
. and res;dennal—-is disc 1
. waters of the state ,ther d1rect1y or m—
 directly. Direct discharge refers to sew-
- age that is treated then released directly
- into any river, stream, lake, or other
- open body of water classified as “wa-
ters of the state.” Under existing state

regulatzons it is vntuaﬂy nnpossxble for
private systems to obtain permission to

. discharge sewage into Class C waters,
~ and a municipality can only obtam a
- permit for direct discharge if it is first
o "shown that there is no @f:her feas:ble
_ suitable for boatmg, ﬂshmg and “such . cily dis |
. industrial uses as are cons1stent thh

method of pnvate or pubhc

,’sewag, disposal that does not result in
. a direct discharge of sewage to public

waters is called an indirect discharge.

_Indzre d1scharge isa land based sys— ,

‘ posal capacity of 6 500 gaﬂons or less
. of sewage per day, the second includes
_  those that generate and require disposal
of efﬂuent through large land-based
, systems witha dzsposal capacity of

more than 6,500 gaﬂons of efﬂuent per

«day. ;

' Des "ﬂows The Vermont Agency of
Naturai, Resources Enwronmental Pro—,«, L

tection Rules establish specxﬁc flow

‘ 'f,quantmes for particular categories of
( 1 >  land use, commonly referred to as de-

 on the volume of ¢ sewage that is dIS- E

~ charged, the level of treatment the sew-

_ age reccives before it is discharged, and

- the quality and quantity of the rece;,vmg, 1

‘waterswu« « :

sign flows, that must be used in deter- -
mimng the amount of sewage the state -

assumes will be generated by various

types of land uses. Design flows are set

 forth in detail in the rules and dictate .
_ the capac:ty requirements of mumc:;pal
~ and private ‘wastewater dxsposal

. facilities,

’Ihese de&gn ﬂow standards are e




Byproducts of Wastewater Treatment

hile this report focuses on issues

related to the management of

sewage, the liquid component of
wastewater, it is widely recognized that
the treatment and disposal of sludge and
septage, residual components of sew-
age, also have major economic and en-
vironmental consequences around the
state. The Agency of Natural Resources
has adopted Solid Waste Management
Guidelines to address sludge and
septage management and disposal.

SLUDGE

Sludge, which is a byproduct of
wastewater treatment plants, varies
greatly depending on the characteristics
of the wastewater being treated. It
ranges from about 2 to 30 percent solid
material. Various residual components in
sludge, such as heavy metals, create
problems when the sludge is disposed
of or reused. Pretreatment may be re-
quired in some communities where ex-
cessive amounts of these materials are
found. This results in additional costs for
industrial wastewater contributors.

It is believed that the adoption of
wastewater treatment concepts and tech-
nologies that minimize sludge disposal
requirements will result in significant
environmental benefits. Several natural
methods for sludge management have
been tested in Vermont. If approved and
successfully implemented, these systems
could provide considerable labor and
cost savings for existing and future mu-
nicipal treatment plants.

SEPTAGE

Septage is the concentrated waste
pumped from the septic tanks of Ver-
mont homes and businesses that are not
linked to a municipal treatment facility.
It poses a significant threat to the health
and safety of Vermont’s waters, though
it is a problem that goes largely unno-
ticed.

Septage can be 10 to 100 times
more concentrated than ordinary sew-
age, and may contain high levels of tox-
ins, plastics, and inert wastes flushed
into the system. Because of the very
high concentrations, most wastewater
treatment facilities must limit their daily
loading of septage or risk process com-
plications that could produce effluent
below discharge permit standards.

It is generally recommended that a
family of four have its septic tank
pumped once every two years, though
no regulated requirements exist in Ver-
mont. Many systems are not pumped
until the failure of the system results in
clogged pipes and overflow.

Much of Vermont’s septage is cur-
rently “stabilized” with lime, which alters
the pH and kills pathogens. It is then
spread on specially permitted agricul-
tural sites. This practice is regulated un-
der the state Solid Waste Guidelines and
requires site certification.

At present, Vermont has no treat-
ment facilities designed solely to treat
septage, and existing wastewater treat-
ment facilities cannot begin to handle
the volume generated annually. Few
technologies exist for chemical treatment
of septage, and those few are costly to
implement. Innovative biological pro-
cesses, including “solar aquatic” treat-
ment, are rapidly evolving and offer
more cost-effective treatment to ad-
vanced standards.

This report focuses on the safe and
effective treatment and disposal of sew-
age, but it is important to note that is-
sues related to sludge and septage man-
agement merit attention as well.




THE CURRENT SCENARIO

Bond issues for wastewater
upgrades are reluctantly
considered by most
communities because other
magjor items such as
schools, solid waste
Jacilities, bighways, and
water systems need major
bond capital for
construction.

Wastewater Treatment
Process: A Primer

The primary function of wastewater
treatment is to reduce or remove sources
of potential contamination or prevent deg-
radation of surface and groundwater.
Methods of treatment are constantly
changing and evolving as new contami-
nants emerge and characteristics of waste-
water change. Technologies continue to
be refined and developed that offer new
approaches to wastewater treatment.

The two major constituents of waste-
water are biochemical oxygen demand
(BOD) and total suspended solids (TSS).
BOD is a measure of the oxygen used in
the biochemical oxidation of organic mat-
ter in a specified time, at a specified tem-
perature, under specific conditions; TSS
refers to wastewater matter that will stay

suspended for an extended period of time.

The National Pollution Discharge System
(NPDS), which govems all wastewater
treatment facilities, requires that secondary
treatment reduce organic loadings of
wastewater discharge by 85 percent; that
is, treated wastewater may not exceed 30
milligrams per liter (mg/L) of BOD and 30
mg/L of TSS when discharged into receiv-
ing waters.

A wide variety of treatment processes
are employed to achieve these standards.

In Vermont, there are 79 municipal waste-
water treatment facilities that are designed
to treat from 12,000 gallons per day (in
Whitingham) to 6,800,000 gallons per day
(in the City of Rutland). These plants in-
clude activated sludge, aerated lagoon,
rotating biological contact, and extended
aeration facilities, as well as various hy-
brids of each.

Once treated, the wastewater is disin-
fected by chlorination, ultraviolet expo-
sure, or other chemical means and dis-
charged into a receiving surface water.
The solid portion, called sludge, is treated
to reduce pathogens, reduced in volume,
and disposed of by land application, incin-
eration, composting or landfilling, or other
suitable methods.

Legislation and Funding Picture

Vermont has achieved complete sec-
ondary-level treatment at all of its direct
discharge locations. The Clean Water Act
(PL92-500) of 1972 and subsequent
amendments ensure that improvements in
the treatment of wastewater continue. (See
“Federal Water Pollution Law” on page 5
for an overview of federal laws related to
wastewater.)

Many of the state’s municipal waste-
water treatment facilities have been retro-
fitted and upgraded at least once over the

Typical Secondary Municipal Sewage Treatment

_ TO DISPOSAL.

<

AERATION

SLUDGE

F BASINS

STORAGE

PRIMARY
CLARIFIERS

L

1
V—?—v

SECONDARY
CLARIFIERS

HEADWORKS
CHLORINE
N e
INFLUENT FAMB

DECHLORINATION

CHAMBER|OUTFALL

4 4 VerMONT Busiess ROUNDTABLE




past 20 years. The performance and ca-
pacity of these facilities are affected by a
number of different external factors:
changing requirements of state and federal
laws, development, weather, the devalua-
tion of equipment, and construction or
upgrading of structures.

These facilities all represent very ex-
pensive capital investments with compli-
cated technical equipment. In Vermont,
most wastewater facilities were funded by
major state and federal capital investment;
often as much as 90 to 95 percent of a
facility’s original construction costs were
grant funded.

Fach community that operates a mu-
nicipal facility initially set up a revenue
system to fund the operations and mainte-
nance costs. Where capital costs were as-
sociated with the local share of the con-
struction costs of the facilities (usually 10
percent or less), these costs were included
in revenue intended to pay for wastewater
treatment and collection costs. Rates did
not reflect the total capital costs of facili-
ties. The large grants-in-aid allowed towns
and cities to set rates that did not include
the capitalization of many millions of dol-
fars worth of construction and equipment,
even though the U.S. Environmental Pro-
tection Agency (EPA) conditioned grants
on replacement of the facility.

Under Vermont’s Municipal and Re-
gional Planning and Development Act,
municipalities are permitted to undertake
and implement capital planning and pro-
gramming. While municipalities have been
granted authority to impose impact fees to
fund infrastructure improvements, they
may do so only if they adopt capital plans
and programs. There is, however, nothing
in the law that requires municipalities to
undertake capital planning and program-
ming. Typically, municipalities do not in-
clude depreciation of facilities as an ex-
pense to recover in rates. As a conse-
quence, there has been no meaningful ef-
fort on the part of the state or its munici-
palities to generate funding sources to re-
place or upgrade wastewater infrastruc-
ture.

Until recent years, very few communi-
ties charged new connectors to tie into
their systems. Some charged small fees for
actual connection costs, but those that
charged for replacement or use of capacity
were in the minority. The town of Ludlow
was possibly one of Vermont’s pioneers in
assessing “buy-in” type fees. (That town

subsequently had two upgrades that were
primarily funded by local reserve funds.)
More systems are recognizing the need for
funding capacity upgrades by using im-
pact fees, connection fees, and system de-
velopment charges. For most, it is “too
little too late,” however. There is not
enough reserve capacity available to begin
to fund major system expansions.
Currently, there are no construction
grant programs at the federal level. The
EPA has converted its grant program to a
loan program. The state has severely re-
duced its grant program and also con-
verted to a loan basis. It appears that fu-
ture costs of upgrades and expansions will
fall on the towns and cities—and on the
users. Bond issues for wastewater up-
grades are reluctantly considered by most
communities because other major items
such as schools, solid waste facilities,
highways, and water systems need major
bond capital for construction. The public’s
reception to bond issues is less than favor-
able, as taxpayers face ever-increasing
pressures from seemingly endless needs.

The Critical Equation:
Inventory and Capacity
An understanding of Vermont’s waste-

water management picture must include a
comprehensive assessment of the present

Federal Water Pollution Law

1972  Warer Porrution ControL Act (PL 92-500)

« Established grant funds for wastewater facilities.

« Set goals for reaching abatement.

« Established waste maximums for receiving waters.

« Set secondary treatment minimums.

« Established a national permitting system (National Pollution
Discharge Elimination System).

1977 Ciean Warer Acr (PL 94-217)

« Further defined effluent standards for receiving waters.

« Established state roles in water quality programs.

« Set schedules for conformance.

» Broadened authority of EPA in wastewater management.

« Encouraged innovation through the Innovative Alternatives
Program:.

1987 Warer Quaury Acr (PL 100-4)

» Phased out construction grants.

« Increased regulation on storm water runoff.

» Modified deadlines.

» Emphasized enforcement and penalties.

» Promulgated industry-specific effluent limitations.

WaSTEWATER STUDY PROECT 4 5



Additional bousing units,

inventory and capacity of the state’s waste-
water treatment facilities. To calculate and
evaluate current and projected wastewater
treatment capacity in Vermont, the
Roundtable’s 1988 Population and Em-
ployment Forecast was used as a trend in-
dicator. The assumption was made that
the rate of population growth in Vermont
through the year 2010 would be the same
as that reported by the Roundtable for the
1980 to 1987 period.

Using a 1988 Vermont Department of

generating 116,113,950 gallons of sewage

daily: 51 percent was disposed of in small,
on-site septic systems; 37 percent through
municipal treatment and disposal systems;
and 12 percent through large on-site indi-

rect discharge systems.

Using the health department’s growth
rate figures, total housing units projected
for the state in 2010 are 363,066, an in-
crease of 105,035 units. Additional housing
units, and the commercial complex they
support, will generate an estimated state-

and the commercial Health report on growth of housing units wide total of 47,265,750 gallons of new
by county, current and future total hous- wastewater flows each day in the year
complex they support, will ing units in Vermont (year-round and sea- 2010, for a total of 163,379,700 gallons of
) sonal) were calculated. Since the state wastewater generated statewide daily.
Zenerate an estimated mandates that housing units, not popula-
statewide total Of 47; 51 3’ 700 tion, bfe t.he basis of sewe.r alloczjltion, this MUNICIPAL SYSTEMS